Hazen and Sawyer
azen 143 Union Boulevard, Suite 200
Lakewood, CO 80228 « 720.262.4456

City of Englewood
Water System
Master Plan

Final Report
Hazen No. 70035-000 Enalewood
May 2020 - gcomnnno



City of Englewood :
Water System Master Plan ¢ Engl.eWOOd

Final Report — May 2020 COLORADO

Table of Contents

EXECULIVE SUMMANY .....ooiiiiiiiiiiiiiieeeeeeeeeee et ES-1
1. INIrOAUCTION ... 1-1
1.1 SCOPE ANA PUIPOSE ...ttt e e e e e e et e e e e e e e e et e e e e e e e e e eesnnreeneeas 1-1
2. Existing Water System ... 2-1
D0t T ¥ o] o USSR 2-1
b | 1=Y oI I S 2-3
2.3 Distribution SYSIEM ... ..eoiiie e 2-4
3. Distribution System Hydraulic Model ..............cooorriiimiiiiie e, 3-1
K T N IV oo [ I @ YT 1= PRSP 3-1
[...]
of these low pressures are located on transmission mains that do not have any customer connections. The
low pressures are transmission system pressures not zone pressures. Therefore, based on the model
simulations completed, pressures within the water system are acceptable. Areas of lower pressure based
on the modeling could be field verified or compared with customer low pressure complaints to further
assess the system.

4.6 Model Limitations

Pump stations are boundary conditions in hydraulic models. Without accurate inputs on boundary
conditions, confidence in model predictions is limited. Understanding and simulating the high service
pumps and the booster pumps will significantly improve the accuracy of the model results going forward.
Additional information about the operation of the system will also help refine results.

Additionally, EPS calibration does not include any stress on the piping system to observe potential head
loss. Further calibration by inducing head loss internally would also improve model accuracy.

4.7 Model Refinement Recommendations

The model is highly limited by the availability and quality of the data used to build and hydraulically
calibrate the model. The following recommendations will help enhance the distribution model and enable
a more accurate calibration.

4,71 Field Tests

Distribution system tests investigate the condition of the existing system. These tests serve several
purposes. The tests produce input data needed for the hydraulic model and provide field measurements
for model calibration. The tests also check for unusual conditions such as closed valves or GIS errors.
The following field tests are recommended in order to update and re-calibrate the hydraulic model to
obtain more confidence in hydraulic model predictions.

e Pump Tests: The intent of a pump test is to obtain a specific curve for each pump in the
distribution system so that they can be accurately reflected in the hydraulic model.

e Hydraulic Grade Line Tests: Obtain calibration information for large transmission mains
connecting the most important components of the distribution system. The hydraulic grade line
(HGL) is the change in hydraulic grade with distance. HGL tests are performed by installing
pressure gauges and logging systems at fire hydrants. These pressure measurements are then
used to develop hydraulic gradients for comparison to model predictions.

Hazenand 8awyer | Distribution System Hydraulic Evaluation 4-8



City of Englewood :
Water System Master Plan ¢ Engl.eWOOd

Final Report — May 2020 COLORADO

e Hydrant Flow Tests: Flow tests assess localized hydraulic model calibration at particular test
locations. Multiple hydrant flow tests should be performed covering the entire geography of the
distribution system.

e Remote Pressure Sensors: Consider remote pressure sensors at various locations in the
distribution system to validate model performance.

4.7.2 Future Demand Analysis

Accurate population projections are required to adequately estimate future demands. Population change
is primarily influenced by birth rates, mortality rates, immigration patterns and economic changes.
Although population is affected by these factors, projections can be made based on historical trends,
future land use and development plans. For the purposes of this Master Plan, a population increase of 3
percent was assumed by year 2030 as required by the Plan’s scope. Englewood’s population has
remained relatively flat over the last 40 years; however, more recent vertical development has resulted in
increased population density and potential for population growth. It is recommended that the City
perform a more in-depth population projection for the entire water service area and update the hydraulic
model.

4.8 Operational Recommendations

4.8.1 Pump Stations

As discussed previously, pump curves were not available for any of the pump stations. Flow data from
SCADA was only available for the high service pump stations. It is recommended that the City add
pressure sensors on the suction side and flow meters to the discharge side of the pumps. Based on
conversations with the City, the Cornell and Pennsylvania (C&P) pump station hardly runs. The Clarkson
and Hampden (C&H) pump station is at a higher elevation on the hydraulic profile of the system and
therefore C&H supplies the water to Zone 3. The City should consider either alternating the pump
stations’ usage or decommissioning the C&P pump station after further hydraulic analysis and as part of a
distribution system operations optimization study (see Section 8.1.2).

4.8.2 Storage Tanks

To prevent water quality problems in the distribution system, water turnover in the storage tanks should
be improved. The model can be used to test different pumping scenarios for tank turnover and their
impact on water age. The model could also be used to test different locations for additional storage (per
Section 4.1), including impacts on hydraulics and water age. This work should be performed as part of
the distribution system operations optimization study (see Section 8.1.2).

Hazenand 8awyer | Distribution System Hydraulic Evaluation 4-9



City of Englewood ®.
Water System Master Plan ¢ Engl.eWOOd

Final Report — May 2020 COLORADO

5. Allen WTP Evaluation

This section presents a summary of the Allen WTP treatment process performance and general condition.
Source water supply and water rights are currently being evaluated by others' and were not evaluated as
part of this Water System Master Plan; however, an overview of the source water supplies is presented
below for background.

5.1 Water Sources

The South Platte River diversion at the Union Avenue Pump Station provides most of the supply to the
Allen WTP. The remainder comes from Chatfield Reservoir through City Ditch and water diverted from
Bear Creek to the Union Avenue Pump Station. An overview of the water sources and facilities, as
provided by the City, is provided in Figure 5-1 with a descriptive summary in Table 5-1.

511 Big Dry Creek Diversion Project

Water in Big Dry Creek has approximately twice the hardness of the South Platte River above Big Dry
Creek. The increased hardness in the South Platte River below Big Dry Creek adversely affects water
quality at the intake at the Union Avenue Pump Station. Big Dry Creek also contains elevated
concentrations of uranium that is measured for regulatory purposes as gross alpha emitting particles. The
City evaluated the Diversion of Big Dry Creek around the Union Avenue Pump Station source water
intake as a raw water management practice to reduce gross alpha entering the Allen WTP. The analysis
resulting in a planned project that diverts the Big Dry Creek flow to a point on the South Platte River
below the intake for the Union Avenue Pump Station, via a small dam, intake structure, and 21-inch
pipeline.

Regulatory approval for this project has been granted according to the City and this project is in the 2020
budget at $750,000.

I Martin and Wood, 2020

Hazenand 8awyer | Allen WTP Evaluation 5-1



#:" Englewood

COLORADO

City of Englewood
Water System Master Plan
Final Report — May 2020
Meadow
ngh Plaltte Creek
eservor Reservoir
South Platte
Pump Station
Moffat
> Tunnel
MNevada Ditch
_ Bear
BDr[BE;;SCEaSS Strontia Chatfield Last Chance Ditch 1 Creek
Cheesman  Springs Chatfield Manifold 1
Reservoir  Reservoir Reservoir McBroOm
South Platte Hiver Ditch
. Union "
South * /Release to Ave /f
Platte Fish Rearing / River * Pump Denver o
River High Line Unit - T Station Basin Bi-City
Canal T nterconnect Wells WWTP
. / =
}/C”ﬂy I:S)ltch EngleWODd
ump tation WTP
wa Fi(-l.lleasle to City Ditch .
CWSD Marcy McLellan City Ditch
o Gulch E/ Reservoir
Facilities
wwrp \. Denver
Dad Clark Basin Wells
Englewood Gulch
Facilities .,
High Line Canal
Human Health and Risk Assessment and Evaluation of Residuals Management, Integral Consulting, 12 June 2017, page 109
Figure 5-1: Allen WTP Source Water System Overview
5-2

Allen WTP Evaluation

Hazen and S8awyar



City of Englewood

Water System Master Plan

Final Report

Source / System

May 2020

f- Englewood

COLORADO

Table 5-1: Water Sources and Systems Serving the Allen WTP

Description

Operation

Union Avenue
Pump Station

Located below the confluence of Big Dry
Creek with the South Platte River.

South Platte River water is diverted to a forebay.
Three centrifugal pumps feed water to the Allen
WTP and/or the North Reservoir. Activated carbon
and permanganate are periodically fed at this

facility.
Chatfield 350,000 acre-feet reservoir located on the The City has rights to water diverted from Boreas
Reservoir South Platte River south of the City. The City | Pass that flows down the South Platte River and
does not have water storage rights in through Chatfield Reservoir to the City Ditch.
Chatfield Reservoir.
Bear Creek Originates at Summit Lake near Mount Evans | Water from Bear Creek is conveyed to the Union

and flows into the South Platte River just
south of Denver.

Avenue Pump Station through the McBroom Ditch
and pipeline.

McLellan Pump
Station (City Ditch
Pump Station)
and Reservoir
System

Source water conveyance and storage for
South Platte River rights. System owned by
Englewood and has a storage capacity of
5,940 acre-feet. Reservoir can be fed from
four sources including Dad Clark Guich, City
Ditch, Nevada Ditch, and the High Line
Canal.

The City of Englewood leases 3,900 acre-feet of
storage (60 percent of capacity) in McLellan
Reservoir to the Centennial Water and Sanitation
District (CWSD). Water is pumped from either the
City Ditch or South Platte Reservoir.

Dad Clark Gulch

Flows directly into McLellan Reservoir.

See McLellan Reservoir operation. Englewood
does not have rights for this water.

City Ditch

Owned by the City and provides a portion of
the drinking water supply for the City and
irrigation supply for Denver. The City Ditch
also supplies water to other users along the
route.

Water from Chatfield Reservoir is supplied
through the City Ditch, which flows by gravity
north on the west side of Santa Fe Drive and
crosses the highway before flowing along the east
side of the Allen WTP site.

Nevada Ditch

Water from the Nevada Ditch is diverted into
South Platte Reservoir and is subsequently
transferred to McLellan Reservoir by the
CWSD.

See McLellan Reservoir operation.

High Line Canal

Dirt-lined 600 cfs canal owned and operated
by Denver Water.

Denver Water operates the canal intermittently
between April and October with average flow
around 100 cfs.

Big Dry Creek

Hazen and S8awyor |

The City’s raw water intake at the Union
Avenue Pump Station is located below the
confluence of Big Dry Creek with the South
Platte River (See Section 5.1.1 for more).

Allen WTP Evaluation

See Union Avenue Pump Station operation.



City of Englewood 3.
Water System Master Plan 2 (] EngleWOOd
Final Report — May 2020 R R

5.2 Plant Production

The Allen WTP currently produces approximately 10 to 11 mgd for the City during peak water demand
days in the summer. Annual average water production is approximately 5 to 6 mgd (Figure 5-2). As
shown, the WTP has historically operated well below its design capacity of 28 mgd and the slightly
decreasing demand over time is representative of national demand trends. Based on historical production
data, if significant plant improvements are identified for the Allen WTP in the future, the City could
consider de-rating the facility to reduce improvement costs.

14 1

12 {

-
(=]
1
—

Demand (MG)
[=-]

06/08 10/09 02/11 0712 1113 04/15 08/16 12117 05/19 09/20

Figure 5-2: Allen WTP Demand Data (2009 to 2019)

5.3 Facility Improvements

The treatment processes used at the Allen WTP currently consists of flocculation-sedimentation followed
by granular media filtration, UV disinfection, and chloramination, as illustrated in Figure 5-3. The
facility has two parallel flocculation-sedimentation basins and five dual-media filters with a rated capacity
of 28 mgd. The Allen WTP has undergone several process upgrades since it was built in 1951. Facility
improvements that have occurred over time are summarized in Table 5-2.

5.4 Assessment Approach

The Allen WTP assessment included:

1. Unit process capacity summary that was compared to CDPHE design guidelines.

2. Site visits that were conducted with operations staff to appreciate the plant history and current
condition of major process equipment, understand routine monitoring practices, and identify
available drawings and records.

3. Program and project reccommendations for the Allen WTP were identified for the CIP.

Hazenand8awyer | Allen WTP Evaluation 5-4



City of Englewood
Water System Master Plan
Final Report — May 2020

Union Avenue

ﬁ" Englewood

COLORADO

Pump Station
South Platte
. . L.} +——— River
City Ditch Standby Finished
Water Pumps
From Used 4.@
Washwater .
Pump L Flocculation/ Dual-Media
Station Rapid Mix/ Sedimentation Filtration Clearwell
l Coagulation ey ov
H Morth Filtars H
? ?‘f 5 | Disinfection ? ? T o paned
- @ : 5 T_.%a@ S N,
¥ I i Zone 1
Nerth oo T et E
Reservoir ; : H
(raw water) : : :
i E Zone 2 Finished
: i bbb i Water Pumps
FE S : Sauth Filtars H To
Legend | Zone 2
i i South
P A i :
@ owdered Activated Carbon i i i Used o
(2) Sodium Permanganate : : : Washwater (sludge pond)
: H Pump Station
@ Polymer ; ;
@ Coagulant (Aluminum Sulfate) : @ """ > é
@ Sodium Hydroxide ‘ :
@ Sodium Hypochlorite : : v
(@ Ammonia ; i e | BeltFilter
i ! ; Press Pressate to

Hazen and Sawvyear |

¥

Figure 5-3: Allen WTP Process Flow Diagram

Allen WTP Evaluation

== South Reservoir

) To Foothills
Sludge Drying --- & =% Landfill
Pad

5-5



City of Englewood
Water System Master Plan Engl.QWOOd

May 2020 COLORADO

Final Report

Year

Table 5-2: Allen WTP and Union Avenue Pump Station Improvements

Major Allen WTP Upgrades

1951

Allen WTP built as 16 mgd lime-softening facility with two sedimentation basins, dual media
filters, and a 14 MG raw water reservoir.

All sludge produced in the sedimentation basins and all backwash water discharged directly to
Big Dry Creek.

1953

80 MG reservoir constructed.

1978,
1979

Filter building extension

Clearwell addition

Finished water pump station addition

Backwash pump station constructed to return backwash water and sedimentation basin sludge
to the 14 MG pond which was converted to the backwash pond.

Settled water from backwash pond decanted to the North 80 MG reservoir.

1980

Plant converted to direct filtration.
Sedimentation basins and mixing tanks bypassed.
Increased treatment capacity to approximately 34 mgd.

1989

Residuals dewatering facility constructed with belt filter press.
Hydraulic dredge mounted on floating barge installed in 80 MG reservoir.

1997

City Ditch turnout structure

Union Avenue Pump Station improvements including modified intake screen and the addition of
a potassium permanganate feed facility.

Two flocculation-sedimentation basins constructed with new lamella plate settlers, longitudinal
effluent launders, and Trac-Vac sludge collectors.

Chlorine contact clearwell baffling and miscellaneous concrete repairs

South Reservoir outlet and baffle curtain wall

Blower and dewatering buildings

Sludge drying bed adjacent to dewatering building

2001

Filters 1 — 5: Replaced filter underdrain support system and filter media.

2002

Addition of aqua ammonia feed system

2003

PAC feed building and aqua ammonia system improvements

2012

5.5

UV disinfection system installed

Unit Process Capacity

Major unit processes were evaluated to determine their potential to achieve desired levels of performance
during periods of design flow (28 mgd). The objective of this evaluation was to identify significant
deficiencies in process performance with respect to basin size and unit process capacity. If the capacity
for any unit process is insufficient to meet design flow requirements, the City should first consider
modifications to these processes to avoid the need for major capital improvements.

The major unit processes evaluated were flocculation, sedimentation, filtration, and disinfection. Table
5-3 provides a summary of the major unit processes evaluated and the criteria utilized to rate each
process. The plant’s design specifications were used to determine unit process capacities.

Hazenand 8awyer | Allen WTP Evaluation 5-6



City of Englewood

Water System Master Plan

Final Report

Unit Process

May 2020

i— Englewood

COLORADO

Table 5-3: Major Unit Process Criteria

Description

Criteria

Flocculation

Raw water flows by gravity from the North
Reservoir or is pumped from the Union Avenue
Pump Station into two parallel basins. Each basin

All basins in service
Type: Mechanical turbines, 3
stages

has three tapered flocculation zones separated by e Paddles per basin = 2
baffle walls. Each flocculation zone contains one ¢  Number of basins = 2
horizontal paddle wheel mixer (three mixers per e  Volume per basin = 208,000 gal
train). e HDT (at design flow) = 20 min
Sedimentation | Flocculated suspended and colloidal solids settle in e All basins in service
these basins via plate settlers. Both basins are o Type: Lamella plate settlers
normally operated in parallel. MRI Tracvac sludge e  Number of basins = 2
collectors remove the settled solids. The sludge e Volume per basin = 269,600 gal
collectors operate intermittently (typically 4x/day for e SOR (at design flow) = 3 gpm/sf
1hr). Residuals are pumped to the South e HDT (at design flow) = 27.7 min
reservoir.
Filtration 5 dual media filters consisting of sand and granular o 4 of 5filters in service
activated carbon (GAC) operate at a constant flow e Type: dual-media, gravity
rate with increasing head. Filter backwash is e  Surface area per filter = 900 sq. ft.
initiated when the water surface elevation reaches e HLR = 3.9 gpm/sf (at design flow -
the high-level control point in each filter, when the North filters 2 & 3)
headloss setpoint is reached, or after a filter run of e HLR =5.4 gpm/sf (at design flow -
120 hrs. Waste backwash water is conveyed via South filters 3, 4 & 5)
gravity to the Used Washwater Pump Station, then
is pumped to the South Reservoir.
Disinfection Filtered water is disinfected with UV light followed e Disinfectant: free chlorine
by chlorine contact and chloramination for residual e Application point: clearwell
in the distribution system. Three parallel UV e Number of basins = 1
reactors are equipped with medium pressure high e  Clearwell volume = 800,000 gals
output lamps. e Baffling factor = 0.5
e Required log inactivation of Giardia

Englewood has more than sufficient disinfection
and provides redundancy to treat twice as much
water as needed

lamblia = 0.5
Required log inactivation of viruses
=20

The comparison between rated unit process capacity to the design flow was made using a performance
potential graph, as shown in Figure 5-4. The capacity of the flocculation, sedimentation, and disinfection
processes met or exceeded the design flow requirement. However, the filtration unit process was
observed to be approximately 86 percent of design capacity (28 mgd) with one filter out of service.

Hazen and S8awyor |

Allen WTP Evaluation

5-7



City of Englewood
Water System Master Plan

?;’ Englewood

Final Report — May 2020 COLORADO
50.0 T - 180
450 £ 1 160
400 + Ep

_ 350 ] _
'g’ E 3+ 120 g
300 + _ —— _ E s
E g ———— - - _— 10 s
>, 250 + ] E
G 3 18 2
8 200 £ ] o
Qo F ]
] £ 160 ©
S 150 + : 2
: 3 o
® 100 }a g
[+ E ] &
S : T 20
© 50 f :
o F ]
0.0 0

I Capacity, mgd

Flocculation Sedimentation Filtration

Filtration (1 filter

Disinfection

out of service)

Unit Process

e= a= Design Flow

Capacity, %

Figure 5-4: Unit Process Capacity Performance Potential

Unit process capacity performances are compared with State of Colorado Design Criteria for Potable
Water Systems? in Table 5-4. While these criteria are applicable to the construction of new WTPs and do
not apply to previously approved facilities such as the Allen WTP, they do provide guidance on what
criteria are considered by CDPHE to reliably produce drinking water in compliance with Regulation 11.

Table 5-4: State of Colorado Design Criteria

Unit Process CDPHE Requirements Allen WTP2
Flocculation Min HDT = 30 min HDT = 20 min
Sedimentation | Application rates for plates must maintain a 0.5 gpm/sf
maximum plate loading rate of 0.7 gpm/sf
Filtration HLR limited to 5 gpm/sf unless approved by 3.9 to 5.4 gpm/sf
CDPHE (North and South Filters, respectively)
Normally operate well below these values
Filters must be capable of meeting the plant
design capacity at the approved filtration rate with
one filter removed from service
Disinfection e 3-log removal/inactivation of Giardia lamblia e  20.8-log inactivation (1.7 CT ratio)’

! Assumed pH = 8.0,

e 4-log removal/inactivation of viruses
e 2-log removal/inactivation of Cryptosporidium

Giardia lamblia
e 2 23.5-log inactivation (11.7 CT ratio)"
of viruses

Clz residual of 2.5 mg/L, and temperature of 10°C for inactivation by Free Chlorine. Note additional credits
(Cryptosporidium inactivation) provided with UV disinfection.
2The Allen WTP is rated at 28 mgd but only treats as much as 12 mgd on peak day each year. Therefore, it operates well within
the CDPHE requirements.

2 State of Colorado Design Criteria for Potable Water Systems, Water Quality Control Division Safe Drinking Water Program
Implementation Policy #5, December 15, 2017

Hazen and S8awyor |

Allen WTP Evaluation

5-8



City of Englewood
Water System Master Plan
Final Report — May 2020

f- Englewood

COLORADO

5.5.1 Chemical Storage

Chemicals used at the Allen WTP and pre-treatment facilities include aluminum sulfate, cationic polymer,
liquid sodium permanganate, powdered activated carbon (PAC), sodium hydroxide, sodium hypochlorite,
and aqueous ammonia. Chemical storage facilities were evaluated to determine if deficiencies in
chemical storage exist. State of Colorado design criteria require liquid storage tanks hold 1.5 truckloads
and that day tanks be sized to hold 20 to 30 hours of supply at expected peak flow. Ten State Standards
require at least 30 days of chemical supply. To compare to the chemical storage capacities at the Allen
WTP, the following basis was used:

e Max month flow (9.8 mgd, August 2011) and average dose
¢ Max day flow (12.3 mgd, July 16, 2010) and max dose

Table 5-5 provides a summary of the range of calculated storage in days that shows adequate capacity
exists. The excess capacity provided in the polymer tank should be addressed to allow product turnover.
The polymer tank was originally designed for alum storage and would provide needed redundancy and
additional storage (discussed further in site visits section below). The caustic system capacity should be
evaluated to provide additional redundancy in the event that a low alkalinity source water event requires
the maximum dosing for an extended period.

Table 5-5: Chemical Storage Criteria

Days of Storage
Total max mo. | max daily
Chemical Description ggge II:\)II:; Storage flow and | flow and
Capacity avg. max.
dose dose
Powdered Taste and odor control, 5 mg/L 7 mg/L 50,000 Ib 122 70
Activated iron and manganese (dry)
Carbon oxidation
Sodium Oxidation of iron and 0.5 mg/L 2.0 mg/L 500 gal 25 5
Permanganate | manganese
Aluminum Coagulant 25 mg/L 45 mg/L 9,623 gal 16 7
sulfate
Polymer Coag. /Floc. Aid and 1.65mg/L | 3.0 mg/L 9,623 gal 305 134
Filter Aid
Sodium Added for disinfection 2.88mg/L | 3.25mg/L | 8,883 gal 38 27
Hypochlorite and filter operations (clearwell) | (clearwell)
1 mg/L
(upstream
of filters)
Caustic Soda pH adjustment (typ. 8.0 15 mg/L 35 mg/L 4,942 gal 14 5
for positive LSI in finished
water)
Aqueous Used with chlorine to 0.72mg/L | 0.81 mg/L | 2,250 gal 55 39
ammonia produce chloramines for
disinfection residual in the
distribution system

Hazen and S8awyor |

Allen WTP Evaluation




City of Englewood
Water System Master Plan ' Engl.QWOOd

Final Report — May 2020 COLORADO

5.5.2 Residuals Handling

Residuals handling at the Allen WTP includes a wash water lagoon to process filter backwash water
(including recycle of decant to the North Reservoir), a South Reservoir to process the settled residuals
collected from sedimentation, a floating dredge to transfer settled solids to an equalization tank, transfer
pumps and a belt press. Naturally Occurring Radioactive Materials (NORMs) present in the raw water at
low levels become concentrated in the residuals handling process at the Allen WTP, or technologically
enhanced. The Technologically Enhanced Naturally Occurring Radioactive Materials (TENORMs) in the
waste residuals require handling and disposal per Colorado regulations. In 2018, a bill was passed that
granted the CDPHE the authority to develop rules for the safe management of TENORM. The bill
requires the CDPHE to do the following:

e Review and consider TENORM residual management and regulatory limits from other states
e Include input provided by a CDPHE-convened stakeholder group

e Consider background radiation levels in the state

o Investigate TENORM waste stream identification and quantification techniques

o Evaluate use and disposal practices of industries that generate TENORM

e Consider current engineering practices of industries that manage TENORM wastes

o Evaluate laboratory analysis methods for constituents found in TENORM wastes

e Evaluate economic impacts from proposed TENORM regulations

o Identify data gaps

The TENORM stakeholder process is currently underway. In 2017, the City conducted a Human Health
Risk Assessment and Evaluation of Residuals Management at the Allen WTP. Recommendations from
that study included operational practices (e.g., residuals storage and disposal, PPE, monitoring, etc.), as
well as raw water control such as the Big Dry Creek Diversion Project.

5.5.3 Comprehensive Performance Evaluation (CPE)

A comprehensive performance evaluation (CPE) is a thorough review and analysis of a water treatment
plant's performance-based capabilities and associated administrative, design, operation, and maintenance
practices. It is conducted to identify factors that may be adversely impacting optimal plant performance.
Major unit processes were evaluated with respect to design criteria, age, and general condition in the
development of this Plan; however, a CPE is recommended. This would also include a full assessment of
existing plant performance with a detailed water quality audit. The CPE concept is used by AWWA for
the Partnership for Safe Water program. As discussed later in this Master Plan, Englewood should
consider participating in this program.

5.6 Site Visits

Hazen met with operations staff to review the condition of primary equipment at the Allen WTP (pump
stations are discussed in further detail in Section 6). Operations does an excellent job maintaining this
facility. The plant walkthrough and review of available records identified the following:

Hazenand 8awyer | Allen WTP Evaluation 5-10



City of Englewood
Water System Master Plan ' Engl.QWOOd

Final Report — May 2020 COLORADO

e North Reservoir. This 80MG reservoir (also known as Belisle) was recently inspected by the
Division of Water Resources Dam Safety Division®. The Engineer’s Inspection Report
indicated that it is still accurate to maintain a Significant Hazard Classification. It was
acknowledged that the City has done an excellent job of maintaining the surfaces of the
embankment. Overall, it was considered conditionally satisfactory with the following
recommended actions for the City:

o Prepare a detailed schematic of all pipes that penetrate the dam and travel the toe.

o Provide a written SOP for discharge water in the event of an emergency.

o Conduct video inspection of the pipes that penetrate the embankment to evaluate
their condition.

o Perform additional monitoring/observation of the upstream slope for continued
oversteepening and potential sloughing (repair as necessary) and regularly
observe depression at southern toe with standing water (clear as necessary).